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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

04022820

Page / Pagina: (52) 229 989 1120 fax

1/4

pateDia: 01/10/2004

Customer / Cliante

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer s Order / Cliente Ordan - item N

Customer's Reference / Relerancia del cliente

Manutacturer s Works Ordar N° / Conlirmacidn de Venta

069686/02
Manutacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Normas o especificaciones Steel Grade | Grado de acero Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SAl106/ASTM AS3 ,JULIO 1, 2000/99/1595-A55/99B B/X42 PSL1 BISELADO NOERMAL

Dimensions / Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

(Quantity / Cantidad

38

Pcs/pz

| Nominal Weight / Peso Nominal
42.67 KG/M
28.60 LB/FT

-

TENSILE TEST / ENSAYOS DE TENSION

Este documento carilica que los producios descritos aqul lueron

This cartificate & not & declaration of origin nor may it be vsed as a declamtion of origin

doa yio
Terars {vorde) eetd impiresc an |a hoja  En caso de que o possedor del ceificads shiregue una lolocopia del mismao, debard garantizar ks conformidad con of original, y se hace responsabile per cusiquier usa llagal o indebedo.  Cualquler altaracin yeo lalsificacin sard sujats a la boy
Este conilionds no e, ni puode sor usads, como una declameion de ongen

du nevarda con |a sspecilicacién de relerencia y satistace Ios conespondientes requerimisntos

Esto cenificade se emite mediants un sisterna compadarizado y es wiiido con firma electronica.  En of cerdilicado original el logotipo

Specimen condition Specimen dimensions Test Y. S. u.T.s Ys
Condhcion de la probeta Dimensiones de la probeta lemp LUnit / Unidad Linit ¢ Uniciad Elongation
Heal N Sample N Ls T | Type Size Area Temp KG/MM2 KG/MM2 UTs Alargamiento
Colada N* | Muestra N* Tipo On Tamafo Seccidn de Eul 0.5%
mm mma2 BNSAYD RequiredRequenda Required / Raguendo Required §% in 2 inches
TMin TMin Min % = AR
Thax TMax
LMin: 29.50 LMin. 42.18 Max Ont
“‘c LMax LMax %
18019 |16595 |C/B| ST |Rec L | 25.30 x 11.20 |284.60 TA 31.57 48.85 0.65 42
18019 |16596 |Cc/B| ST |Rec| L | 25.30 x 11.30 |287.15 TA 30.68 49.27 0.62 40
Ls: L ion of the e /L lizacién de la 1 C/B: Body / Cuerpo R/U: Upsel / Recalque TT: Heat Treatment / Tratamiento Térmico
Tra: Speci with heat at Laboratory / Probeta tratada en laboratorio NA: N and Temy ! i yF | TR: Q hed and Temg IT yF
N: Normalized / Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinal
T: Transverse / Transversal TA: Room Temp { Temp A EUL: Extension Under Load Method uTs: ui tensile h/R i
Max: Maximum / Maximo Obt: Obtained / Obtenido ¥.5.: Yield strength / Fluencia LMin: Logi / Mi L itudinal
LMax: Longitudinal Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo T sal Min: Minimum / Minima
This is 1o cerily thal the products describod hono in wore manulactured, ssmplec, 1esled, andior in wilh tha and mools th rog in all respocts: This canificala is issued by a computonzed system and Il i valid with elecironic signature O The aniginal cerificals the trade-mark green ooloured

Tonaris’ is stampad. In case the owner of the original cortificate would relsase a copy of il ha must alles! is conformity fo ha original one, laking upon himsalfl the responsabiily for any uniawiul of not aliowiad use  Any alteration andlor [alsification will be subjocted 1o tha law

I DICA 777 04 0|
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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:

04022820 3/4

DateDia: - 01/10/2004

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer/ Chente. PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Ordar / Cliente Orden - llem N Customer s Reference / Referencia del cliente Manutacturer's Works Order N° / Confirmacion de Venta
069686/02
Manufacture Process/ Proceso de fabicacidn Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Nommas o especificaciones Steel Grade / Grado de acero Ends / Extremos, NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
(Dimensions / Dimensiones. Length / Longitud. Quanlity / Cantidad 38 Pcs /pz MNominal Weight / Peso Nominal
168.30 X 11.00 MM 6.00 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 19.70 / 21.30 FT 28.60 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Compositlan, % /Composicion 2
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
[Feat H Max
Colada Min
Sample N° |P Max] 25 | 135 40 | 15 | 30 | 30 | 400] 80 | 400
Muestra N* Min 27 | 10
18019
16595 P 17 67 27 6 4.6 3.8 9 50 0 147 22 i A 5 0 [} 25 0 70
16596 P 17 67 27 6 4.7 3.6 £l 50 ['] 145 22 7 5 0 0 24 0 70
H: Heal/ Colada P: Product / Producto |
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit! Unidad. Value/ Valor Second/ Segundos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Eléctrico-Horno de Afinacién-Miguina de Colada Continua. Acero calmade con aluminio.

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Horno de Arco

Thia is to conily that the products describied hare in ware manulfactured, sampled, tested, andior in with tha | and moats the requirements in all respects. Ths canils

Tenaris' s stamped. In case the owner of the ariginal conflicala would reloase & copy of I, he must allest s contormily 1o the original one, taking upan himaeilt

tha respanaatsiiity lor any unlawtul or not allowed
This corilicate is nol a declartion o

rigen nar may it be used as a declaration of origin

Este documanto cerifion qua los producios descritos aqul fueron manutactiumdos, probiados wo mspeccionados de acuorda con ln sspecilicacién do ralers

Tenars (verda) esta impreso en s hoja  En caso de que of possedor del cordicado eniregun una folocopia del mismo, debors garantizar la conformided son

Esfo certificads ne oe, ni puide sor usado, como una declameion de origen

modisnte un sislema computarizads y es valide con firma siectrénca £

o idobido. Cualguier alteracidn yo lalsilicaciin serd sujsts a L

s issued by 2 compulerizod system and Il i valid with slecironic signature  On 1he criginal certilicale the imde-mark groen coloured

on and/or falsilication will bo subjectad 1o the law

n of cortificade griginal of lagatipe

DICATI7T 040
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’ CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

04022820

Page / Pagina:

2/4

Date/Dia: (1/1

0/2004

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - item N Customer’s Reference / Relerancia del cliente Manufacturer's Works Order N* / Confirmacion de Venta
069686/02

Manufacture Process/ Proceso de fabicacion m Type / Tipo de producto Surface / Superficia

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones Stea! Grade / Grado de acero Ends / Exremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad 38 Pcs/pz

Mominal Welght / Peso Nominal
42.67 KG/M
28.60 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat’ Colada Required /Requendo HRC Heat/ Colada Required /Requerido  HRC
18019 Min Max 22.00 18019 Min Max. 22.00
Sample / Muestra 16595 ]Enu / Exl |Saﬂ;le { Muasira 16596 |End / Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE J77.0 |76.9]76.1 |76.7 1 OD/DE 75.9176.9|76.1[76.3
Unit / Unidad HW.{‘, 76.7 |76.1]|77.0 |76.6 Unit / Unidad EWIC 76.0175.6|76.0]75.9
HRb 1D/DI 76.9 |76.1]75.9 |76.3]0.4 HHRb 1D/DIE 76.1175.9]76.9]76.3]0.4
Pipe N° / Tubo N°: Jus: c/s [rrs ST Pipe N° / Tubo N°: |ts: c/8  Jrr: st
Min: Minimum / Minimo 10/DI: Internal Diameter / Diametro Interno Ls: Location of the sample / Localizacién de la Tra: with heat at Lab y / Probeta tratada en laboralorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: and T d / N lizado y R i A: Annealed / Recocido
ODVDE: Outside Diameter / Diametro externo Prom.: Promedio R/U: Upsel/Recalque TR: @ hed and Tempered / Temg y SR: Stress Relief / Relevado de Esfuerzo
MW/C: Mid Wall / Centro Var.: Variation / Variacién TT: Heal Treatment / Tratamiento Térmico MN: Normalized / Normalizado ST: As Rolled / Sin Tratamiento  Q/T: Quenched / Templad:

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICO

S

Thia centificata is not a deciaration of origin nor may i be used as a declamtion of origin

- -
Heal N* Sample N* Flattening Test
Colada N° | Muestra N* Ensayo de i

E E——
18019 |16595 GOOD/BUENO
18019 |16596 GOOD/BUENO

This Is 1o cortily thal the produsts described hese in wors manuiactured, samplod, tesiod, andior inspected in with tha and moets Ihe requiremants in all respects This cerfilicale is issuod by a computorizad system and i is valid with slectronic signature. On the ofiginal certificate Tha Irada-mark groen coloured

Tonaris' (s stamped  In case fhe owner of the original cerificate would release & copy ol it, ho must attest ils conformily to the orginal ane. taking upen himsalf! the responsability for any unlawful or nat allowed use  Any aNermlion srdior Talallicalion will be subjected 1o tha law

[Este documanto carfifica que los producios descrilon agui luosan wo do mouerdo con la especificacidn de relorencia y satisface los correspond o ! Este contificade se amite un sistema y &8 vlido con lirma eleat Enol ginal ol lngotipe
Tonaris (verde) estd impreso on |a haja. En caso de quo ol dor dol cartiticads entregue una b dol mismo, deberd garaniizar la sonformidad con ol original, y 8o hace responsable por cuakjuin: usc llegal o indetiide nllemcion o latsificacion sord sufsta & la ley
Esta cariificads no ea, nl puede ser usado, come una declaracidn de origen I DHCA 777 C4 0|
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (32) 229 989 1120 Tax

04022820 4/4
Date/Dia: 01 /1 0/2004

Customer/ Cliente.  PLESA AMNAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Ordan - ltem N Cuslomer's Ralerence / Referencia del cliente Manutacturer s Works Order N* / Conlirmacion de Venta
069686/02

Manufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surtace / Supericie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas o espacificaciones Stesl Grade / Grado de acero Ends / Exremos NORMAL BEVEL

API S5L/ASTM Al06/ASME SAl06/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones Length / Longitud Quantity / Cantidad 38 Pcs/pz Nominal Weight / Peso Nominal

168.30 X 11.00 MM 6.00 / 6.50 MTS 42.67 EKG/M

6 5/8 X 0.432 INCH 19.70 / 21.30 FT 28.60 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Heat Treatment / Tratamiento térmico.

MATERIAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 482750

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

Material as rolled / Sin tratamiento térmico

AR

o |
|_?- 5 {
250900

Quality System Certified

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICA
CERTIFIC?

v L

DTO,

Esla cartificado no a8, nl puedo ser usado, como una declamcién do origan

N* 110850
This is to perily that the products described hers in wers manuiaciurad, sampled, lesiad, and/or inspactod in wilh the sp f d and mests the requiremonts in ull:rumlt Thes conilicato s wsuod by a computarized system and it s valid with ob gt On tha onginal it tha W green colouned
Tenaris' is siampod. In casa the ownor ol tho original carfilicate would roleaso a copy of #, ha musi atiest e conformity 1o the onginal one, Iaking upon himaalll 1he fespansability for any untawful or not allowod use  Any alteration andfor talsilication will be sutyjectod io the law.
This carilicals is not a declasation of origin nor may it be used as a doclaration of ongin
Esta documento cartilicn que los producios descrilas agul lusron W da acusmdo con la espacificacion de rolersncia v satisiace los corraspondiontes requedminnios  Esto contilicado se amile mediante un sistoma compularizade v s vilido con lirma slectrdnica  En el cediticado original el logotipo
Tenaris (verdo) ostd impreso an la hofa. En caso de quo o dal orifagus una del mismo, debard garantizar la corformidad con el original, y s hace respansable por cuniqulor weo legal o Indebade  Cualquier alleracidn yo falsificaciin ser sujsta a la loy

I DICA 777 04 0|




